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Declaration

eLAB represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

eLAB's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. eLAB shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from eLAB issued reports.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

eLAB’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

eLAB is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1 SUMMARY OF TEST RESULTS

Test procedures according to the technical standards.

(1) ”N/A” denotes test is not applicable in this Test Report.
(2) The report format version is FR15CWL2.4 V1.0

Standard(s) Section Description Result Remark

15.207 AC Power Line Conducted Emissions Pass | @ -
15.205
15.209 Radiated Emissions Pass | =@ -
15.247(d)
15.247(a) Bandwidth Pass | =
15.247(b) Output Power Pass | @ -
15.247(e) Power Spectral Density Pass | = -
15.247(d) Antenna conducted Spurious Emission Pass | @ -
15.203 Antenna Requirement Pass | = -
NOTE:
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1.1 TEST FACILITY
The test locations stated below are under the TAF Accreditation number is 4045.The satellite facilities under
the test firm used to collect the test data in this report are:
1-2F, No.91, Ln. 298, Wengong 1st Rd., Guishan Dist., Taoyuan City, Taiwan

X co1 Xl cB03 Xl cBo02
1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.
The measurement instrumentation uncertainty considerations contained in CISPR 16-4-2. The eLab

measurement uncertainty is less than the CISPR 16-4-2 Ucispr requirement.

A. AC power line conducted emissions test:

Test Site Method Measurement Frequency Range U (dB)
Co1 CISPR 150 kHz ~ 30MHz 3.3
B. Radiated emissions test:
Test Site Method Measurement Frequency Range : r/1tV U (dB)
0.009 kHz ~ 30 MHz - 2.84
H 3.12
30 MHz ~ 1000 MHz v 392
H [ 471
CBO03 CISPR 1 GHz ~ 6 GHz v 1 2.90
H [ 472
6 GHz ~ 18 GHz v 263
18 GHz ~ 40GHz - 4.06
Test Site Method Measurement Frequency Range :‘ ?t\/ U (dB)
H 4.9
1GHz ~ 6 GHz v 18
H 4.8
CB02 CISPR 6GHz ~ 18GHz v 29
18GHz ~40GHz - 4.6

C. Conducted test:

Test ltem U, (dB)
Occupied Bandwidth 7.2%
Output power 0.3669
Power Spectral Density 0.6590
Conducted Spurious emissions 0.5416
Conducted Band edges 0.5335

NOTE:
Unless specifically mentioned, the uncertainty of measurement has not been taken into account to declare the
compliance or non-compliance to the specification.
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1.3 DUTY CYCLE

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

Remark Delta 1 Delta 2 On Time/Period | 10 log(1/Duty Cycle)
Mode ON Numbers | On Time (B) | Period (ON+OFF) Duty Cycle Duty Factor
(ms) (ON) (ms) (ms) (%) (dB)
IEEE 802.11b 8.416 1 8.416 8.521 98.77% 0.05
IEEE 802.11g 1.396 1 1.396 1.500 93.07% 0.31
IEEE 802.11n (HT20) 1.307 1 1.307 1.409 92.76% 0.33

Keysght Spectrum Analyzer - Swept 54
RL =

IEEE 802.11b

&L

IEEE 802.11g

FX

Keysght Spectrum Analyaer - Swept SA

RL

Ref Offset 11 dB B ! Ref Offset 11 dB
Ref 30.00 dBm Ref 30.00 dBm

1
Provadadedibiy bbb Syt d s sk e A LLAA s ALY | b

Center 2.412000000 GHz Center 2.412000000 GHz
#VBW 8.0 MHz #VBW 8.0 MHz

MES| 1 Data out of range; The valua 10000000 was dlipped 1o the maximum value TATus

MES| 1 Data out of range; The value 10000000 was clipped 1o the maximum value sTATuS

|EEE 802.11n (HT20)

Keysight Spectrum Analyzer - Swept S
RL A

Ref Offset 11 4B

Ref 30.00 dBm

S ST AR Rt N W 11TV v W A

)Center 2.412000000 GHz

#VBW 8.0 MHz Sweep 2.533 ms (1001 pts)|

3 ¥ FUNCTION IDTH
291.3 s/ 13.296 dBm|
1.307 ms|{A) 1374 dB|
09 ms | (A 0.185 dB

MES| 1 Data out of range; The value 10000000 was clipped to the maxifum value sTarus
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2 GENERAL INFORMATION

2.1 DESCRIPTION OF EUT

Equipment Body Camera
DrivePro Body 40, DrivePro Body 4XXXXXX, TS1TDPB40A,

Model Name TS512GDPB40A, TSZSGGDPB4QA, TS128GDPB40A, T864GDPB4OA,
TSXXXXDPB4XXXXXX (The “X” in the Model Number could be defined as
A-Z, 0-9, -, , or blank for marketing differentiation)

Brand Name Transcend

Model Difference Different models distribute to different areas.

SD capacity 64GB/128GB/256GB/512GB/1T

Test Software Version

Tera Term Pro version 2.3

Operation Band

2400 MHz ~ 2483.5 MHz

Operation Frequency

2412 MHz ~ 2462 MHz

Modulation Technology

IEEE 802.11b: DQPSK, DBPSK, CCK
IEEE 802.11g/n: OFDM /64-QAM, 16-QAM, QPSK, BPSK

Transfer Rate

IEEE 802.11b: 11/5.5/2/1 Mbps
IEEE 802.119: 54/48/36/24/18/12/9/6 Mbps
IEEE 802.11n: up to 600 Mbps

Output Power (Max).

IEEE 802.11b: 15.43 dBm (0.0349 W)
IEEE 802.11g: 18.78 dBm (0.0755 W)

IEEE 802.11n (HT20): 18.24 dBm (0.0667 W)

NOTE:

(2) Channel List:

(1) The above EUT information is declared by manufacturer and for more detailed features description,
please refers to the manufacturer's specifications or user's manual.

(@)

(b)
(€)

(d)

CHO1 - CH11 for IEEE 802.11b, IEEE 802.11¢g, IEEE 802.11n (HT20)
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447 - -
(3) Table for Filed Antenna:
Brand Name Model Name Type Frequency (MHz) | Gain (dBi)
MULTILAYER CERAMIC
PSA RFECA3216060A1T ANTENNA 2400 ~ 2483.5 2
Note:

The EUT incorporates a CDD function. Physically, the EUT provides one completed transmitters and
receivers (1T1R)
Directional Gain=2 dBi. (The value is declared by manufacturer.) >6dBi.
For Power Spectral Density
The reduced power spectral density limits (dBm/3kHz) =8 - 0 = 8(dBm/3kHz)
For Output Power
For Nant=1<5, Direction Gain=Gant+0=2+0=2
The Direction Gain is less than 6dBi, so output power limits will not be reduced.

(4) The above Antenna information is derived from the antenna data sheet provided by manufacturer and for
more detailed features description, please refer to the manufacturer's specifications, the laboratory shall
not be held responsible.
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Page 9 of 64

Report Version: ROO




E

eLas Report No.: eLAB-FCC-2-2407X001
(5)
TX Mode
Operating Mode 17X
IEEE 802.11b V (Ant. 1)
IEEE 802.11g V (Ant. 1)
IEEE 802.11n (HT20) V (Ant. 1)
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2.2 TEST MODES

Test Items Test mode Channel Note

AC power line conducted emissions Normal - -

Transmitter Radiated Emissions
(below 1GHz)

TX Mode_|EEE 802.11g 01 -

TX Mode_I|EEE 802.11b
TX Mode_|EEE 802.11¢g 01/11 Bandedge

TX Mode_|EEE 802.11n (HT20)
TX Mode_|EEE 802.11b

Transmitter Radiated Emissions
(above 1GHz)

Transmitter Radiated Emissions

TX Mode_|EEE 802.11g 01/06/11 Harmonic
(above 1GHz)
TX Mode_IEEE 802.11n (HT20)
Bandwidth & TX Mode_I|EEE 802.11b
Output Power & TX Mode_IEEE 802.11g 01/06/11 ;

Power Spectral Density &
Antenna conducted Spurious Emission | TX Mode_IEEE 802.11n (HT20)

NOTE:
(1) For radiated emission band edge test, both Vertical and Horizontal are evaluated, but only the worst case
(Horizontal) is recorded.
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2.3 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED
Equipment letters and Cable numbers refer to item numbers described in the tables of clause 2.4.

AC power line conducted emissions

ELT
Adspter
100240
Wan
Radiated Emissions
3
MB{A) EUT

o]
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2.4 SUPPORT UNITS

ltem Equipment Brand Model No. Remarks
A Notebook PC dynabook A40-J Furnished by test lab.
B Adapter CWT 2AEA010BC3D Supplied by test requester.
ltem Cable Type Ferrite Core Length Shielded Remarks
1 | USB2.0 Ato C cable NO im YES Supplied by test requester.
2 | USB2.0 Cto C cable NO im YES Supplied by test requester.
3 USB cable NO 1m YES Supplied by test requester.
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3 ACPOWER LINE CONDUCTED EMISSIONS TEST

3.1 LIMIT
Frequency Limit (dBpV)
(MHz) Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56 46
5.0-30.0 60 50
NOTE:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the frequency
in the range.
(3) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor (if use)
Margin Level = Measurement Value — Limit Value
Calculation example:

Reading Level Correct Factor Measurement Value
(dBuVv) (dB) (dBuVv)
38.22 3.45 41.67
Measurement Value Limit Value Margin Level
(dBuVv) (dBuVv) (dB)
41.67 60 -18.33
The following table is the setting of the receiver.

Receiver Parameter Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

3.2 TEST PROCEDURE

a. The EUT was placed 0.8 m above the horizontal ground plane with the EUT being connected to the power
mains through a line impedance stabilization network (LISN).
All other support equipment were powered from an additional LISN(s).
The LISN provides 50 Ohm/50uH of impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and forth in
the center forming a bundle to keep the cable above 40 cm.

c. Excess I/O cables that are not connected to a peripheral shall be bundled in the center.
The end of the cable will be terminated, using the correct terminating impedance.
The overall length shall not exceed 1 m.

d. The LISN is spaced at least 80 cm from the nearest part of the EUT chassis.

e. For the actual test configuration, please refer to the related Item - EUT TEST PHOTO.

NOTE:

(1) Inthe results, each reading is marked as Peak, QP or AVG per the detector used.
BW=9 kHz (6 dB Bandwidth)

(2) All readings are Peak unless otherwise stated QP or AVG in column of Note. Both the QP and the AVG
readings must be less than the limit for compliance.

Project No.: 2407X001
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3.3 TEST SETUP

Vertical Reference Ground Plane

—1 Test Receiver

L Horizontal Reference Ground Plane

3.4 TEST RESULT

Please refer to the APPENDIX A.
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4 RADIATED EMISSIONS TEST

4.1 LIMIT

In case the emission fall within the restricted band specified on 15.205, then the 15.209 limit in the table below

has to be followed.

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSIONS MEASUREMENT (Above 1000 MHz)

Frequency Radlageéj I\E/r/nlssmns Measurement Distance
(MHz) (dBuv/m) (meters)
Peak Average
Above 1000 74 3

NOTE:

(1) The limit for radiated test was performed according to FCC CFR Title 47, Part 15, Subpart C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uvV/m).
(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

Calculation example:

Reading Level Correct Factor Measurement Value
(dBuV) (dB/m) (dBuV/m)
19.11 + 2.11 21.22
Measurement Value Limit Value Margin Level
(dBuV/m) (dBuV/m) (dB)
21.22 - 40 -18.78
Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz

Stop Frequency

10th carrier harmonic

RBW / VBW 1MHz / 3MHz for Peak,
(Emission in restricted band) 1MHz / 1/T for Average
Spectrum Parameter Setting
Attenuation Auto

Start ~ Stop Frequency

9KHz~90KHz for PK/AVG detector

Start ~ Stop Frequency

90KHz~110KHz for QP detector

Start ~ Stop Frequency

110KHz~490KHz for PK/AVG detector

Start ~ Stop Frequency

490KHz~30MHz for QP detector

Start ~ Stop Frequency

30MHz~1000MHz for QP detector

Project No.: 2407X001
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4.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m or 1.5 m, the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to
heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth with maximum
hold mode when the test frequency is above 1GHz.

f.  The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.

g. Allreadings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak reading
compliance with the QP Limits and then QP Mode measurement didn‘t perform. (below 1GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed to
meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t perform.
(above 1GHz)

i.  For the actual test configuration, please refer to the related Item — EUT TEST PHOTO.

4.3 TEST SETUP

9 kHz to 30 MHz

3m

. A

EUT

Ground Plane

Receiver
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30 MHz to 1 GHz

1-4m
o o
3m v
e, 1
| EUT |
k T ] 1m
0.8 m
v
Ground Plane
Receiver |4 amp.

Above 1 GHz

'0.7 m
k !

0.8 m

»d—2

Ground Plane
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4.4 EUT OPERATING CONDITIONS

The EUT was programmed to be in continuously transmitting mode.
4.5 TEST RESULT - BELOW 30 MHZ

There were no emissions found below 30 MHz within 20 dB of the limit.
4.6 TEST RESULT -30MHZ TO 1 GHZ

Please refer to the APPENDIX B.

4.7 TEST RESULT -ABOVE 1 GHZ

Please refer to the APPENDIX C.

NOTE:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5 BANDWIDTH TEST

5.1 LIMIT
FCC Partl15, Subpart C (15.247)
Section Test ltem Limit
15.247(a) 6 dB Bandwidth 500 kHz

5.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

5.3 TEST SETUP

SIGNAL

EUT AMALYZER

5.4 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
55 TEST RESULT

Please refer to the APPENDIX D.
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6 OUTPUT POWER TEST

6.1 LIMIT
FCC Partl15, Subpart C (15.247)
Section Test Item Limit
15.247(b) Maximum Output Power 1 Watt or 30dBm

6.2 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the block
diagram below.

b. The maximum peak conducted output power was performed in accordance with FCC KDB 558074 D01
15.247 Meas Guidance.

c. Subclause 11.9.1.1 of ANSI C63.10 is applied. The maximum peak conducted output power may be
measured using a broadband peak RF power meter.
The power meter shall have a video bandwidth that is greater than or equal to the DTS bandwidth and
shall use a fast-responding diode detector.

6.3 TEST SETUP

SIGNAL

EUT ANALYZER

6.4 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
6.5 TEST RESULT

Please refer to the APPENDIX E.
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7 POWER SPECTRAL DENSITY

7.1 LIMIT
FCC Partl15, Subpart C (15.247)
Section Test Item Limit
15.247(e) Power Spectral Density (in a?ngj/%rrlle)

7.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. Spectrum Setting: RBW = 3 kHz, VBW = 10 kHz, Sweep time = Auto.

7.3 TEST SETUP

SIGNAL

EUT AMALYZER

7.4 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
7.5 TEST RESULT

Please refer to the APPENDIX F.
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8 ANTENNA CONDUCTED SPURIOUS EMISSIONS TEST
8.1 LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
device is operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz bandwidth
within the band that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided that the transmitter demonstrates compliance with the peak conducted
power limits.

8.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. Spectrum Setting: RBW = 100 kHz, VBW=300 kHz, Sweep time = Auto.

c. Offset = antenna gain + cable loss.

8.3 TEST SETUP

SIGNAL
AMALYZER

EUT

8.4 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
8.5 TEST RESULT

Please refer to the APPENDIX G.
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9 LIST OF MEASURING EQUIPMENTS
AC Power Line Conducted Emissions
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
TWO-LINE
1 V-NETWORK R&S ENV216 101339 2024/3/28 | 2025/3/27
2 Test Cable EMCI EMCRGI42S-SMf 545609 2024/7/18 | 2025/7/17
-SM-5000
3 EMI Test R&S ESR3 103133 2024/6/28 | 2025/6/27
Receiver
Measurement EZ_EMC
4 Farad (Ver.E-LAB-5A2.2 N/A N/A N/A
Software
2021)
Radiated Emissions
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Log-Bicon Schwarzbeck | VULB 9168 01578 2024/7/17 | 2025/7/16
Antenna
2 Attenuator INMET EMCI-N-6-05 AT-N0576 2024/7/17 | 2025/7/16
3 Pre-Amplifier EMCI EMC001330 980908 2024/7/11 | 2025/7/10
4 | TestCable EMCI EMClggb%M'SM' 230539 2024/7/13 | 2025/7/12
5 Test Cable EMCI EMClggb%M'SM' 230542 2024/7/13 | 2025/7/12
6 Test Cable EMCI EMClggbsoM'SN' 230543 2024/7/13 | 2025/7/12
7 MXE EMI Keysight N9038A MY55420127 | 2024/6/19 | 2025/6/18
Receiver
8 Horn Antenna RFSPIN DRH18-E KV2D02A18ES 2024/6/7 2025/6/6
9 Pre-Amplifier EMCI EMC118A45SE 980962 2024/7/19 | 2025/7/18
10 Test Cable EMCI EMClg‘(‘)'OSOM'SM' 230540 2024/7/19 | 2025/7/18
1 Test Cable EMCI EMClgg'OSOM'SM' 230541 2024/7/19 | 2025/7/18
12 Test Cable EMCI EMClgngOM'SM' 230546 2024/7/19 | 2025/7/18
13 | EXASignal Keysight N9O10A MY52220090 | 2023/8/11 | 2024/8/10
Analyzer
14 Horn Antenna Schwarzbeck BBHA 9170 01228 2024/6/12 2025/6/11
15 Pre-Amplifier EMCI EMC184045SE 980918 2024/7/17 | 2025/7/16
16 Test Cable EMCI EMC&%&%%M'% 230547 2024/7/19 | 2025/7/18
17 Test Cable EMCI EMChl/lc_’jf(’)%M'?’s 230548 2024/7/19 | 2025/7/18
1g | EXASignal Keysight N9010A MY52220990 | 2023/8/11 | 2024/8/10
Analyzer
Measurement EZ _EMC (Ver.
19 Software Farad NB-03A1-01) N/A N/A N/A
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Bandwidth
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 EXA Signal Keysight N9010A MY52220990 | 2023/8/11 | 2024/8/10
Analyzer
Output Power
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 EXA Signal Keysight N9O010A MY52220990 | 2023/8/11 | 2024/8/10
Analyzer
Power Spectral Density
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 | EXASignal Keysight N9O10A MY52220990 | 2023/8/11 | 2024/8/10
Analyzer
Antenna conducted Spurious Emission
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 | EXASignal Keysight N9O10A MY52220990 | 2023/8/11 | 2024/8/10
Analyzer
Remark: “N/A” denotes no model name, no serial no. or no calibration specified.

All calibration period of equipment list is one year.
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10 EUT TEST PHOTO

Please refer to APPENDIX- EP-Test Setup-2407X001-1/ EP-Support Units-2407X001-3

11 EUT PHOTOS

Please refer to APPENDIX- EP-External-2407X001-1/ EP-Internal-2407X001-2
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APPENDIX A AC POWER LINE CONDUCTED EMISSIONS

Test Mode Normal Tested Date 2024/8/2
Test Frequency |- Phase Line
dB u¥
80
FLLC Part 1% B Llaze B Conducted AMM[UF]
70 FCC Part 1% B Claze B Conducted AMM[AYE])
B0 \
a0 \
1
5
40 @
g
a0 a4 i A
=
E 10
s 8 11
20 b4 w
12
10 X
0.0
0150 A0.000 MH=z
Freq. Reading Factor Meas. Level Lirmit Margin
MNo. : : : : Detector Comment
[MHz) (dBuV) (dB) {dBuV) (dBuV) (dB)
1 * 0156750 35.20 964 44 84 65.63 -20.79 [a]3
2 0156750 20.70 964 30.34 55.63 -25.29 AVG
3 0.131500 32.70 9.65 4235 54.42 -22.07 QP
4 0.181500 18.00 965 27.65 54.42 2677 AVG
5 0.204000 28.90 965 38.55 63.45 -24.90 [a]3
B 0.204000 11.90 965 2155 5345 -31.90 AVG
7 0.312000 2210 9.64 31.74 £9.92 -28.18 QP
B 0.312000 880 964 18.44 49592 -31.48 AVG
g 0.555000 21.50 964 31.14 56.00 -24 86 [a]3
10 0.555000 11.50 964 21.14 46.00 -24 86 AVG
11 2.897250 B8.60 .72 18.32 56.00 -3T.68 QP
12 2.897250 1.00 972 10.72 46.00 -35.28 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit

I: Over margin
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(3) *: Maximu

I: Over margin

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
m data  x: Over limit

Test Mode Normal Tested Date 2024/8/2
Test Frequency |- Phase Neutral
dEu¥Y
a0
FCC Part 15 B Clazz B Conducted AMM[OP]
70 FCC Part 1% B Clazz B Conducted AMM[AYE)
50 \
’
3
40 | X g
>
R g 11
oK ¢ 3 L
O
20 ad 10 12
]
10 A
0.0
0.150 J0.000 MH=z
Freq. Reading Factor | Meas. Level Limit Margin
Ma. : : : - Detector Comment
{MHz) (dBuW) (dB) {dBuV) (dBul) (dB)
1 * 0.152250 35.20 9.64 44 84 65.88 -21.04 QP
2 0.152250 20.20 9.64 20.84 5588 -26.04 AVG
3 0174730 30.70 9.64 40.34 6473 -24 39 QP
4 0174730 14.60 9.64 24 24 5473 -30.49 AVG
5 0.208500 27.60 9.64 37.24 63.26 -26.02 QP
B 0.2058500 12.00 9.64 21.64 53.26 -31.62 AVG
7 0264284 19.30 9.64 25.94 61.30 -32.36 QP
g 0264284 2.00 9.64 11.64 51.30 -39.66 AVG
9 0.539250 18.70 9.64 28.34 5600 -27 66 QP
10 0.539250 5.40 9.64 19.04 4600 -26.96 AVG
11 2924250 18.40 972 2812 5600 -27 .88 QP
12 2924250 9.60 972 19.32 4600 -26.68 AVG
REMARKS:
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APPENDIX B RADIATED EMISSIONS - 30 MHZ TO 1 GHZ
Test Mode IEEE 802.11g Test Date 2024/7/23
Test Frequency CHO06:2437 MHz Polarization Vertical
Temp 24°C Hum. 63%
B0 BV /m
70
60
50
40 —I
— &
0 ] b %
X
2 &
10
0.0
30.0mo 127.00 Zxnn 32100 418.00 H15.00 612200 Foa.non B06.O0 ooy MHx
Freq. Readin Fact Meas. Level | Limit | Margi Height D
No. req. ; E 2 ?r E_'las ET'IE m aram Detector 9 cares Comment
{MHz) [dBuv) (aB) {dBuvim) | (dBuVim) |  (dB) {cm) | (deg.)
1 58.1300 35.20 A3.07 2213 4000 | -17.87 | peak
2 157.0700 31.70 1251 19.19 4350 | -24.31 peak
3 260.8600 4273 1345 2928 4600 | -16.72 | peak
4 4665000 37.81 7.83 2998 4600 | -16.02 | peak
5 598.4200 36.03 -5.34 30.69 4600 | -15.31 peak
6 [ * | 791.4500 3545 -2.45 33.00 4600 | -13.00 | peak
REMARKS:

(3) *: Maximum data

x: Over limit

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
I: Over margin
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Test Mode IEEE 802.11g Test Date 2024/7/23
Test Frequency CHO06:2437 MHz Polarization Horizontal
Temp 24°C Hum. 63%
B0 dBUVYm
70
60
50
an —I
i s ) 2
d b
0
2
20 %
10
0.0
30.onono 127 .00 Fra.on 327.m0 418.00 H15.00 B1z2.00 FoaLon BOG. OO Tmmn.on MHx
Freq. Reading | Factor |Meas. Level| Limit Margin Height (Degres
Mo. Detector Comiment
{MHz] [dBuV} (48] {dBuVim] | (dBu\Mim) |  (dB) {cm) | (deg.)
1 74.6200 36.55 -16.42 2013 4000 | -19.87 | peak
2 116.3300 36.05 -15.17 20.88 4350 | -2262 | peak
3 280.2600 45 56 -12.56 33.00 4600 | -13.00 | pesk
4 4198400 4308 -5.59 3417 4600 | -11.83 | peak
5+ | 7924200 41.56 -2.44 3912 46.00 -6.88 peak
6 535.0100 37.33 -0.64 3669 46.00 -9.31 peak
REMARKS:

x: Over limit

I: Over margin

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data
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APPENDIX C RADIATED EMISSIONS - ABOVE 1 GHZ

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

x: Over limit
(4) X and * represent fundamental frequency and with no limit.

I: Over margin

Test Mode IEEE 802.11b Test Date 2024/7/26
Test Frequency CHO01:2412 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dbuvim
10
100
an
a0
7
60
L -
% WM%W 1 W%LMMM
®
a0 .
®
an
]
n
0.0
Z312. 0000 233200 235z.00 23rE.mn 2392 .00 2412.00 432 00 245200 2472 00 1200 MHzx
Freq. Reading | Factor |Meas. Level| Limit Margin Height (Degres
MNo. - - - - - Detector Comment
{MHz) {dBuV) (dB) {dBuvim) | (dBuvim) [ (dB) {em) | (deq.)
1 2384 400 50.55 357 5413 7400 | -19.87 peak
2 2384 400 4144 357 45.01 5400 -5.99 AVG
3| % | 2412.000 102.42 361 106.03 74.00 32.03 peak
4 | = | 2412.000 10095 361 10457 c4 .00 S0.57 AVG
5 2486 400 4565 372 4937 7400 | -24863 peak
6 2486400 3105 372 3477 5400 | -19.23 AVG
REMARKS:
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Test Mode IEEE 802.11b Test Date 2024/7/26
Test Frequency CHO011:2462 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dBuV/m
110
100
a0
g0
70
60
L}
0 M' k w
0 3 &
: b
10
M
1L
0o
Z362.000 238200 240200 242200 244200 2462.00 248200 250200 Zaz2.00 36200 MHz
Freq. Reading | Factor |Meas. Level| Limit Margin Height |Degres
No. Detector Comment
{MHz) {dBu) {dB) {dBulim) | (dBuVim) (dB) {cm) | (deg.)
1 2379.200 4531 3.56 4887 74.00 -25.13 peak
2 2379.200 35T 3.56 3513 34.00 -18.87 ANVG
3| X 2460.800 9878 368 102 46 T4.00 2846 peak
4| * 2460.800 a7.19 368 10087 54.00 4687 ANG
S 2484 200 47.99 3.71 21.70 74.00 -22.30 peak
6 2484 200 3444 371 iB15 34.00 -15.85 ANVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.

(3) *: Maximum data  x: Over limit ! Over margin

(4) X and * represent fundamental frequency and with no limit.
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Test Mode IEEE 802.119g Test Date 2024/7/26
Test Frequency CHO1: 2412 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dBuim
110
5
100 ®
a0
a0
70
1
&0
» WM : 2 1%
o
40 §
®

10
0
m
0.0

2312.000 233200 232 00 23 2392000 2412.00 247300 245200 Adr2.non 200 MHx

Freq. Reading | Factor |Meas. Level| Limit Margin Height |Degres
No. : : : : : Detector Commenit
{MHz) {dBuV) (€B) {dBuVim) | (dBuVim) | (dB) {cm) | {deg.)

1 2388 .400 5724 358 60.82 7400 | -13.18 peak

2 2388400 4147 358 4505 54.00 -3.95 AVG

3 2385 400 4178 358 4536 54.00 -B.64 AVG DCF-0.31

4 [ x| 2415000 105.59 362 109.21 74.00 3521 peak

5(*| 2415.000 8560 362 9922 5400 | 4522 AVG

[ 2492 000 4470 37 48.41 7400 | -2559 peak

7 2452 000 31.34 371 3505 5400 | -18.95 AVG

8 2452 000 3165 371 35.36 5400 | -18.64 AVG DCF:0.31
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.

(3) *: Maximum data  x: Over limit  I: Over margin

(4) X and * represent fundamental frequency and with no limit.
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(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

x: Over limit  !: Over margin

(4) X and * represent fundamental frequency and with no limit.

Test Mode IEEE 802.11¢g Test Date 2024/7/26
Test Frequency CH11: 2462 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dBWm
110 1
100 5
=
20
20
]
60
5l X ;
1w 3
]
W
m
m
0.0
£362.000 238200 LS4 00 24200 244200 E4bE. .00 24800 250200 Z322.00 32 00 MHz
Freq. Reading | Factor |Meas. Level| Limit Margin Height |Degree
No. req. - - - - Detector Comment
(MHz) {dBuV) {dB) (dBuVim) | (dBuVim) [ (9B} {em) | (deg.)
1 2362.000 4723 3.54 50.77 7400 | -23.23 peak
2 2362.000 3283 354 3637 54.00 -17.63 ANG
3 2362.000 33.14 3.54 36.68 5400 | -17.32 AVG DCF:0.31
4 | X 2457 800 102.54 368 106.22 74.00 3222 peak
5| * | 2457.800 89.91 3.68 93.59 54.00 39.59 AVG
6 2483 600 5713 3n 60.84 74.00 -13.16 peak
7 2483 600 40.03 37 4374 5400 | -10.26 AVG
8 2483 600 40.34 KD | 4405 5400 -9.95 ANG DCF0.31
REMARKS:
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Test Mode IEEE 802.11n (HT20) Test Date 2024/7/26
Test Frequency CHO1: 2412 MHz Polarization Horizontal
Temp 22°C Hum. 62%
10 dBuvim
110 .
5
1o X
21
i1
L
a0 1
50 M 2
"
40 ]
]
ELI
M
1
0o
ZIZO000 233200 FISZO0 0 ZITEO0  FI9R00 0 FAIZO0  PAZE00  A4SEO00  2AFE.O0 Z512.00 MH:z
Freq. Reading | Factor (Meas. Level| Limit Margin Height (Degree
No. - - - - - Detector Comment
{MHz) (dBuV) (dB) (dBu'im) {dBu\im) {dB) {em) | (degq.)
1 2389.800 SE.64 358 6022 T4.00 -13.78 peak
2 2389.800 40.70 358 4428 =4.00 -9.72 ANG
3 2389.800 41.03 358 44 61 54.00 -9.39 AVG DCF0.33
4 | X 2410.200 105.08 361 10869 T4.00 34 69 peak
51 * 2410.200 94.19 361 a7.80 5400 4380 ANG
6 2494 600 4439 372 4811 T4.00 -25.89 peak
T 2494 600 31.52 372 3524 54.00 -18.76 AVG
8 2494 600 31.85 372 3557 54.00 -18.43 AVG DCF0.33
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.

(3) *: Maximum data  x: Over limit ! Over margin

(4) X and * represent fundamental frequency and with no limit.
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Test Mode IEEE 802.11n (HT20) Test Date 2024/7/26
Test Frequency CH11: 2462 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dAulim
110
100 5
®
an
an
70 6
(1]
m : s w
"
40 a
®
0
M
1
oo
Z236R2.000 2Z3EZ 00 240z oo 42200 2442 0 HE2.00 F4HZ. 00 2502 i FhHEZ. 00 MHzx
Freq. Reading | Factor |Meas. Lewel| Limit Margin Height |Degree
No. - - - - - Detector Comment
{MHz) (dBuV) {dB) (dBu\im) {dBu\m) {dB) {cm) | (deg.)
1 2374 800 45 61 356 4917 7400 | -24.83 peak
2 2374 800 31.86 356 3542 5400 | -18.58 AVG
3 2374.800 32.19 356 35.75 54.00 | -18.25 AVG DCF:0.33
4 | x| 2459.800 102.49 g iti 10617 74.00 3217 peak
5 2459 800 91.12 g iti 9430 54.00 40.80 AVG
6 2483 600 6291 am 6662 74.00 -7.38 peak
7 2483 600 4087 am 44 58 5400 -942 AVG
8 2483 800 4120 a7 4491 5400 -9.09 AVG DCF-0.33
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit ! Over margin
(4) X and * represent fundamental frequency and with no limit.
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Test Mode IEEE 802.11b Test Date 2024/7/26
Test Frequency CHO1: 2412 MHz Polarization Vertical
Temp 22°C Hum. 62%
1200 dBuWim
110
100
a0
80
70
60
50
1] %
2

90 =
|
n
0o

Tnnn. 0om 3550000 G100.oo HESIL D 11200000 13r50.00 TEZRND. 00 THAS0L00 21400.00 2650000 MH=

Freq. Reading | Factor |Meas. Level| Limit Margin Height (Degree
Mo. Detector Comment
{(MHz) (dBuV) {dB) [dBuMim) | (dBuvim) (dB) (cm) | (deg.)
4824 000 4211 0.7 41.04 74.00 -32.06 peak
2| * 4824 000 3169 -0.A47 3152 54.00 -22.48 AVG

REMARKS:

(3) *: Maximum data

x: Over limit

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
I: Over margin
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Test Mode IEEE 802.11b Test Date 2024/7/26
Test Frequency CHO1: 2412 MHz Polarization Horizontal
Temp 22°C Hum. 62%
100 dBuim
110
100
a0
a0
70
1]
50
a0 4
2

n ¥
|
n
oo

1000. 00 35500 00 G100. oo il R 11200 00 1375000 TEEND. 00 THASIL 00 21400.00 ZES00.00 MH=

Freq. Reading | Factor |Meas. Level| Limit Margin Height (Degree
No. Detector Comment
{(MHz) (dBuV) {dB) {dBuMim) | (dBuvim) (dB) (cm) | (deg.)
4824 000 40.91 0.7 40.74 74.00 -33.26 peak
2" 4524.000 3034 -0.17 3017 24.00 -23.83 ANVG

REMARKS:

(3) *: Maximum data

x: Over limit

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
I: Over margin
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Test Mode IEEE 802.11b Test Date 2024/7/26
Test Frequency CHO06: 2437 MHz Polarization Vertical
Temp 22°C Hum. 62%
1200 dBuY/m
110
100
a0
a0
7
&l
50
1
a0 X
» %
0
1
0.0
1nmn. onn - 3550000 G100.oo H6E50.m0 T1200000 1375000 TEXDD. 00 THES0.00 21400 oo ZES00.00 MHz
Readi Fact Limit | Margi Height |D
Mo. Freq. cating aclor |Meas. Level] im Arom Detector =9 =aree Comment
(MHz) {dBuV) (dB) {dBuvim) | (dBuVim) | (dB) {cm) | (deg.)
4574.000 4087 -0.08 4059 7400 | -33.11 peak
2| * | 4874.000 29.39 -0.08 29.31 5400 | -24.69 AVG

REMARKS:

(3) *: Maximum data

X: Over limit

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
I: Over margin
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Test Mode IEEE 802.11b Test Date 2024/7/26
Test Frequency CHO06: 2437 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 duiim
110
100
a0
a0
7
1]
50
10 &
& %
0
m
0.0
1000000 3550.00 Glo0n.oo HES0. 00 1120000 13750.00 TEZDD. D0 T1HES0.00 21400 0o ZES00. 00 MHx
Freq. Readi Fact Meas. Level | Limit Margi Height |D
No. =q Sl il Fas eV - ke Detector =9 earee Comment
(MHz) (dBuV) {dB) (dBuVim) | (dBuVim) (dB) (cm) | (deg.)
4874.000 4078 -0.05 40.70 7400 | -33.30 peak
2| * | 4574.000 2975 -0.05 2967 5400 | -24.33 AVG

REMARKS:

(3) *: Maximum data

x: Over limit

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
I: Over margin
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Test Mode IEEE 802.11b Test Date 2024/7/26
Test Frequency CH11: 2462 MHz Polarization Vertical
Temp 22°C Hum. 62%
100 dBWIm
110
100
a0
20
70
&0
50
10 3
0 %
. |
m
0o
1000.000 3550 00 G100 oo 5000 1120000 1375000 TEEN0. 00 THASIL 00 21400.00 ZES00.00 MH=
Freq. Reading | Factor |Meas. Level| Limit Margin Height (Degree
Mo. Detector Comment
(MHz) (dBuV) (dB) ([dBuMim) | (dBulim) (dB) (cm) | (deg.)
4924 000 4061 0.01 40.62 T4.00 -33.38 peak
2| * 4924.000 2910 0.01 29.11 =4.00 -24.89 ANVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit  I: Over margin
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Test Mode IEEE 802.11b Test Date 2024/7/26
Test Frequency CH11: 2462 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dBuim
110
100
50
0
70
60
50
0 4
2
u ®
0
m
0.0
Tnno. 0nn 355000 G100, oo HE50. 00 11 20000 13750.00 TEZN0. 00 1HH%IL 00 Z1400. 0 FES00. 00 MH=
Readi Fact Lirmit Margi Height |D
Mo. Freq. cang aclor |Meas. Level m il Detector =2 caree Comment
{MHz) [dBuV) {dB) [dBuVim) | (dBuVim) |  (dB) {cm) | (deg.)
1 4924 000 40.51 0.01 4052 74.00 -33.48 peak
2" 4924.000 28.87 0.01 28.88 54.00 -25.12 ANG
REMARKS:

x: Over limit

I: Over margin

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data
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Test Mode IEEE 802.11¢g Test Date 2024/7/26
Test Frequency CHO1: 2412 MHz Polarization Vertical
Temp 22°C Hum. 62%
1200 dBu/m
10
100
a0
20
O
0
50
1
1] X
i
] ¥
m
L1
0.0
1nno. onm 355000 Blnm.oo HES0. D0 11200000 1375000 TEZD0.00 18850.00 Zlano.on ZE500.00 MH =
Freq. Reading | Factor |Meas. Level| Limit Margin Height (Degree
Mo. Detector Commemnt
{MHz) {dBuV) {dB) {dBuVim) | (dBuVim) [ (dB) {cm) | (deg.)
4824.000 41.09 -0.17 40.92 74.00 -33.08 peak
2 4524.000 30.89 -0.17 3072 54.00 -23.28 ANG
* 4824.000 31.20 017 3103 54.00 -22.97 ANG DCF:0.31
REMARKS:

(3) *: Maximum data

X: Over limit

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
I: Over margin
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Test Mode IEEE 802.11¢g Test Date 2024/7/26
Test Frequency CHO1: 2412 MHz Polarization Horizontal
Temp 22°C Hum. 62%

1200 dBuVim
110
100
a0
a0
70
60
50
40 %
0 %
0
m
0.0

nno.onn 355000 Gl0m.mo HES0. 00 11200000 13750.00 TEZ0D. 00 THES0L00 Zla0n.on ZFES00.00 MHz

Freq. Reading | Factor |Meas. Level| Limit Margin Height (Degree
No. Detector Comment
{MHz) {dBuV) {dB) {dBuVim) | (dBuVim) |  (dB) {cm) | (deg.)
4824.000 4083 017 4066 74.00 -33.34 peak
2 4824 000 29 66 017 2949 54.00 -24 .51 ANG
I 4824 000 25497 017 2980 54 .00 -24.20 ANG DCF:0.31

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit  I: Over margin
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Test Mode IEEE 802.11¢g Test Date 2024/7/26
Test Frequency CHO06: 2437 MHz Polarization Vertical
Temp 22°C Hum. 62%
1200 dBuVim
110
100
20
a0
70
60
50
40 }'.;
2

o ®
0
m
0.0

oo, 00n 3550000 G100.00 6. D 1120000 13750.00 TEFM.00 Taa5s0.0n Z1400.00 SEE00.00 MHx

Readi Fact Limit | Margi Height (D
Mo. Freq. cadng aclor |Meas. Level] m el Detector = earee Comment
{MHz) {dBuV) (d8) {dBuMim) | (dBulim) | (dB) {cm) | (deg.)
4874.000 4026 -0.08 40.18 7400 | -33.82 peak
2 4874.000 30.04 -0.08 29.96 54.00 | -24.04 AVG
* | 4874.000 30.35 -0.08 3027 5400 | -2373 AVG DCF:0.31
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit  I: Over margin
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(3) *: Maximum data

x: Over limit

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
I: Over margin

Test Mode IEEE 802.11¢g Test Date 2024/7/26
Test Frequency CHO06: 2437 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dBuV/m
110
100
a0
a0
70
31]
50
10 %
3

0 ]
M
m
oo

1000. 000 550000 Gl0m.oo il R I] 1120000 13r50.00 TG300.00 Taas0.00 2140000 ZES00. 00 MHz

Freq. Reading | Factor |Meas. Level| Limit Margin Height (Degres
No. Detector Comment
{MHz) {dBuV) {dB) (dBuVim) | (dBulim} (dB) {cm) | (deq.)
4874.000 4045 -0.08 4037 T4.00 -33.63 peak
2 4874.000 30.56 -0.08 3048 54.00 -23.52 AVG
* 4874.000 30.87 -0.08 30.79 54.00 -23.21 ANG DCF:0.31
REMARKS:
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Test Mode IEEE 802.11¢g Test Date 2024/7/26
Test Frequency CH11: 2462 MHz Polarization Vertical
Temp 22°C Hum. 62%
1200 BV /m
110
100
20
20
70
&0
50
1
40 ®
|

0 x
20
i
0.0

1000000 355000 Glnm.oo 65000 1120000 13750.00 TG300.00 Taas0.00 Zla0n.on BES00. 00 MHx

Readi Fact Lirmit Margi Height (D
No. Freq. sarng aclor |Meas. Level m arom Detector =g caree Comment
{MHz) (dBuV) {dB) {dBuMim) | (dBuMim} [  (dB) {em) | (deg.)
4924 000 4126 0.01 4127 74.00 -A2.73 peak
2 4924.000 3081 0.01 3082 4.00 -23.18 ANG
* 4924 000 3112 0.01 3113 4.00 -22 87 ANG DCF:0.31
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit  I: Over margin
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(3) *: Maximum data

x: Over limit

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
I: Over margin

Test Mode IEEE 802.11¢g Test Date 2024/7/26
Test Frequency CH11: 2462 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dBuv/m
110
100
a0
20
7O
60
50
1 &
3

0 *
m
m
0.0

1nnon. oon 355000 Blnn.oo HES0. D0 1120000 1375000 TEZ00.00 TaES0.00 Zlann.on ZE500.00 MH =

Freq. Reading | Factor |Meas. Level| Limit Margin Height (Degree
Mo. Detector Commemnt
{MHz) {dBuV) {dB) {dBuVim) | (dBuVim) [ (dB) {cm) | (deg.)
4924.000 4045 0.01 4047 74.00 -33.53 peak
2 45924.000 30.38 0.01 30.39 54.00 -23.61 ANG
* 4924000 30.69 0.01 3070 54.00 -23.30 ANG DCF:0.31
REMARKS:
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Test Mode IEEE 802.11n (HT20) Test Date 2024/7/26
Test Frequency CHO1: 2412 MHz Polarization Vertical
Temp 22°C Hum. 62%
1200 dB U im
110
100
20
20
]
60
50
1
10 ®
3

E ] ®
i |
m
0.0

1nmo. 0nn 355000 Gunn.oo 0. 100 1120000 13750.00 1630000 THES0. 00 Zlann.on AES00.00 MHx

Freq. Reading | Factor |Meas. Level| Limit Margin Height |Degree
Mo. Detector Comment
(MHz) (dBuV) {dB) (dBuVim) | (dBuVim) |  (dB) (cm) | (deg.)
1 4524.000 41.14 017 40.97 74.00 -33.03 peak
2 4524 000 3068 -017 3051 5400 | -23.49 ANVG
* 4824 000 310 -0.17 3054 5400 -23.186 AVG DCF0.33
REMARKS:

(1) Measurement Val

(3) *: Maximum data

ue = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.

x: Over limit  !: Over margin
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Test Mode IEEE 802.11n (HT20) Test Date 2024/7/26
Test Frequency CHO1: 2412 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dBuV/m
110
100
a0
a0
70
31]
]
1
10 b4
|

k] x
20
m
0o

Tono.oon 3550.00 G100, 00 HEDIN 0 11200000 13r50.00 TGN 00 1885000 Zl40o.oon A6500.00 MHz

Freq. Reading | Factor |Meas. Level| Limit Margin Height |Degree
No. Detector Comment
{MHz) {dBu) (dB) {dBulim) | (dBuim) (dB) {cm) | (deq.)
4824 000 4137 017 41.20 T4.00 -32.80 peak
2 4824 000 30.78 017 3061 5400 -23.39 ANG
* 4524.000 3111 017 30.94 24.00 -23.06 ANG DCF:0.33
REMARKS:

(3) *: Maximum data

X: Over limit

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
I: Over margin
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Test Mode IEEE 802.11n (HT20) Test Date 2024/7/26
Test Frequency CHO06: 2437 MHz Polarization Vertical
Temp 22°C Hum. 62%
100 dBuim
110
100
a0
a0
70
1]
50
a0 i
J0 |
®

|
n
oo

1000. 00 35500 00 G100, oo il W] 171200 1 1375000 TES00.00 L Lili ML Z1400.o0n AES00. 00 MHz

Readi Fact Lirmit Margi Height (D
No. Freq. carne aclor |Meas. Level ok arom Detector =9 caree Comment
{(MHz) (dBuV) {dB) (dBulim) | (dBuWim) (dB) (cm) | (deqg.)
4874.000 3987 -0.08 3979 T4.00 -34.1 peak
2 4574.000 2757 -0.08 27.49 24.00 -26.51 AN
* 4574.000 27.90 -0.08 27.82 5400 -26.18 AVG DCF0.33
REMARKS:

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

x: Over limit  I: Over margin
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Test Mode IEEE 802.11n (HT20) Test Date 2024/7/26
Test Frequency CHO06: 2437 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dBuYim
110
100
0
20
70
60
50
a0 i
n %
m
m
0.0
1000000 3550000 Gl0o.oo it 11 11200000 13750.00 TG0 00 Taas0.00 Zlano.oo A6S00.00 MH=
Readi Fact Limit | Margi Height |D
Mo. Freq. carng aclor |Meas. Level m Aram Cetector = caree Comment
{MHz) {dBuV) (¢B) (dBuVim) | (dBuvim) | (¢} {cm) | (deg.)
1 4574.000 39.85 -0.0& 39.77 7400 | -34.23 peak
2 4874.000 29.24 -0.08 29.16 5400 | -24.84 AVG
* | 4874.000 2957 -0.08 29.49 5400 | -24.51 AVG DCF0.33
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit  I: Over margin
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Test Mode IEEE 802.11n (HT20) Test Date 2024/7/26
Test Frequency CH11: 2462 MHz Polarization Vertical
Temp 22°C Hum. 62%
1200 dBu/m
10
100
0
80
7O
60
50
1

10 X
® x
|
L1
0.0

1000. 000 35510 0 Gl0m.mo e N 1121000 00 13750.00 TEED0.00 THES0L 00 2140000 AES00. 00 MHx

Freq. Reading | Factor |Meas. Level| Limit Margin Height (Degree
No. Detector Commemnt
{MHz) {dBuV) (dB) {dBuVim) | (dBuVim) [ (dB) {cm) | (deg.)
4924 000 41.02 0.01 4103 74.00 -32.97 peak
2 45924000 2554 0.01 2955 34.00 -24 45 ANG
* 4924000 2987 0.01 2988 54.00 -24.12 ANG DCF:0.33
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit  I: Over margin
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Test Mode IEEE 802.11n (HT20) Test Date 2024/7/26
Test Frequency CH11: 2462 MHz Polarization Horizontal
Temp 22°C Hum. 62%
1200 dBuim
110
100
a0
a0
70
&0
50
i

40 ®
» %
0
m
0.0

1non.onn 3550000 G100. 00 0. 00 11200000 13750.00 T6ZEND. 00 1885000 Z1400.00 FES00.00 MHx

Readi Fact Lirnit Margi Height |D
Mo. Freq. earne aclor |Meas. Level] Lim Arom Detector =2 caree Comment
{MHz) {dBuV) (€B) {dBuVim) | (dBuVim) | (dB) {cm) | {deg.)
45924000 4099 0.01 41.00 74.00 -33.00 peak
2 4924 000 2844 0.01 2845 54.00 -25.55 ANG
* 4924 000 2877 0.01 2878 54.00 -25.22 ANG DCF0.33
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit  I: Over margin

Project No.: 2407X001 Page 54 of 64 Report Version: RO0



eLAB

Report No.:

eLAB-FCC-2-2407X001

APPENDIXD BANDWIDTH

| Test Mode

IEEE 802.11b

Test Frequency
(MHz)

6 dB Bandwidth
(MHz)

99 % Occupied
Bandwidth
(MHz)

Minimum 6 dB
Bandwidth Limit
(kHz)

Result

2412

9.04

14.16

2500

Pass

2437

8.56

14.82

2500

Pass

2462

8.10

14.16

2500

Pass

6dB Bandwidth

2412 MHz

2437 MHz

led Bandwidth Power
14.006 MHz

r 38903 kHz

9.040 MHz

OBW Power

2462 MHz

17.2 dBm

99.00 %

-6.00 4B

ccupled Bandwidth

13.867 MHz

Occupied Bandwidth
13.723 MHz
6.390 kHz
BOEMHz  xdB

Transmit Fraq Emor
x dB Bandwidth

Total Power 17.8 dBm

% of OBW Power  99.00 %

.00 dB

99% Occupied BW

2437 MHz

2462 MHz

TVEW 1 MHZ

Bandwidth
14.155 MHz

40.840 kHz

Total Power

1729MHr  xdB

% of OBW Power

14.0 dBm

99.00 % Tras

-26.00 4B

Occupied Bandwidth

er 24371 GHT
BW 300 kHz

14.4 dBm
14.818 MHz
" BEAIBKHZ % of OBW Power
IAGMHZ  xdB

23.00 %
-26.00 4B

Occupled Bandwidth

Transmit Fraq Emor
x dB Bandwidth

14.157 MHz
11,399 kiz
1691 MKz xaB

FVBN 1 MHZ

Total Power 14.5 dBm
% of OBW Power  99.00 %
26,00 48
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eLAaB Report No.: eL AB-FCC-2-2407X001
| TestMode  |IEEE 802.11g
. 99 % Occupied Minimum 6 dB
== (Fl\;e;‘zt;e”"y Bd ('iﬂalgg)""'dth Bandwidth Bandwidth Limit Result
(MH2) (kH2)
2412 15.06 16.59 >500 Pass
2437 15.12 16.69 >500 Pass
2462 15.10 16.66 >500 Pass
6dB Bandwidth
2412 MHz 2437 MHz 2462 MHz

ndwidth

16.265 MHz

e 2950KHz % of OBW Po
1506MHz  xdB

Transmit F
x dB Band

Occupied Bandwidth

16.273 MHz
. 209 Hz
1542 MHz

99% Occupied BW

2412 MHz

2437 MHz

2vew 1wz

Occupled Bandwidth war 18.9 dBm
594 MHz

70.372 kHz

2E0MHz  xdB

% of OBW Po

Transmit F

Occupled Bandwidth

VB 1 MHZ
Total Power
16.689 MHz
Emor  67.400 kHz
3045 MHz B

OBW Power  59.00 %
-26.00 4B

Transmit F
x dB Band

Occupled Bandwidth
16.661 MHz

EVBW 1 MHz

Total Power 18.6 dBm

8346kHz % of OBW Power  99.00 %
2458 MHz  xdB 26,00 9B
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eLAB Report No.: eLAB-FCC-2-2407X001
| TestMode  [IEEE 802.11n (HT20)
. 99 % Occupied Minimum 6 dB
et (Fl\;e;‘zt;e”"y 6l ('iﬂalgg)""'dth Bandwidth Bandwidth Limit Result
(MH2) (kH2)
2412 15.36 17.74 =500 Pass
2437 15.13 17.74 =500 Pass
2462 15.13 17.72 =500 Pass
6dB Bandwidth
2412 MHz 2437 MHz 2462 MHz

ndwidth

17.448 MHz

e 24250KHz % of OBW Po
1536 MMz xdB

Occupled Bandwidth

17.408 MHz
450 Hz
5.43 Mz

99% Occupied BW

2412 MHz

2437 MHz

Transmit F

Occupled Bandwidth
17.738 MHz
Error 5.230 kHz
32.01 MHz B

VB 1 MHZ

Total Power 180

OBW Power  59.00 %

-26.00 4B

Occupled Bandwidth

Transmit F
x dB Band

17.721 MHz
" 981 kHz
2582MHz  xdB

EVBW 1 MHz

Total Power 183 dBm
% of OBW Power  99.00%
26,00 9B
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APPENDIX E OUTPUT POWER
|  TestMode [IEEE 802.11b Tested Date | 2024/7/23
Frequency Conducted Conducted Limit Limit Result
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 14.33 0.0271 30.00 1.0000 Complies
2437 14.61 0.0289 30.00 1.0000 Complies
2462 15.43 0.0349 30.00 1.0000 Complies
| TestMode [IEEE 802.11g Tested Date | 2024/7/23
Frequency Conducted Conducted Limit Limit —_—
esult
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 18.69 0.0740 30.00 1.0000 Complies
2437 18.78 0.0755 30.00 1.0000 Complies
2462 18.41 0.0693 30.00 1.0000 Complies
| TestMode |[IEEE 802.11n (HT20) Tested Date | 2024/7/23
Frequency Conducted Conducted Limit Limit —_—
esult
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 18.24 0.0667 30.00 1.0000 Complies
2437 17.77 0.0598 30.00 1.0000 Complies
2462 18.16 0.0655 30.00 1.0000 Complies
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Report No.: eLAB-FCC-2-2407X001

APPENDIXF POWER SPECTRAL DENSITY

Test Mode

IEEE 802.11b

Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -13.12 8 Pass
2437 -12.97 8 Pass
2462 -12.05 8 Pass

B ¥oyeai Soecram Ansyee - et 51
“E C

Ref Offset 11 dB
Ref 30.00 dBm

]
"J_.'MI'L" i

Center 2.41200 GHz

Res BW 3.0 kHz #VBW 10 kHz

2412 MHz

uss 1 Data aut of range; The value 0 was clipped to the minimum value of 1 sTaTus

L = Frequency =

Auto Tune|

Center Freq
2.412000000 GHz|

Span 25.00 MHz
Sweep 2.636 s (1001 pts)

i fmiim] B Keyaght Spectrum Anslyze - Swept A

Center 2.43700 GHz
#Res BW 3.0 kHz

uss 1 Data out of range; The value 0 was clipped 1o the minimum value of 1

Ref Offset 11 dB
Ref 30.00 dBm

#VBW 10 kHz

2437 MHz

Center Freq|
2437000000 GHz
StartFreq)
2.424500000 GHz |
StopFreq
2.449600000 GHz |

CF Step.

Span 25.00 MHz
Sweep 2.636 5 (1001 pts)

sTaTUS

B Kepmg Specnam et 5
R ;

Ref Offset 11 dB
Ref 30.00 dBm

4

W i
}H._ll-u{r"\lll‘ 'HI'”F 7"““‘ ;

Center 2.46200 GHz
#Res BW 3.0 kHz #VBW 10 kHz

wes| 1 Data out of range; The value 0 was clipped to the minimum value of 1

=
Frequency

Center Freq|
2462000000 GHz|

StartFreq
2.449600000 GHz|

‘Stop Freq
2.474500000 GHz|

CF Step
2500000 MHz|
|Aute Man

r W Freq Offset
1 ML 4 0Hz

Span 25.00 MHz|
Sweep 2.636 s (1001 pts)
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| Test Mode

IEEE 802.11g

Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -13.16 8 Pass
2437 -13.98 8 Pass
2462 -13.93 8 Pass

B ¥oyeai Soearam Ansyee - et 5%
“E C

Ref Offset 11 dB
Ref 30.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

2412 MHz

#VBW 10 kHz

usa § Data out of range; The value 0 was clipped to the minimum value of 1 sTATUS.

‘Span 25.00 MHz|
Sweep 2.636 s (1001 pts)

i fmiim] B Keyaght Spectrum Anslyze - Swept A
i AL

Ref Offset 11 dB
Ref 30.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

juss| 1 Data out of range;The value 0 was clipped ta the minimum value of 1.

2437 MHz

#VBW 10 kHz

Span 25.00 MHz|
Sweep 2.636 s (1001 pts)

sTatus

2462 MHz

Veysight Spectrum Ansyzer - Swepl SA
RL [

Ref Offset 11 dB
Ref 30.00 dBm

[Center 2.46200 GHz
#Res BW 3.0 kHz #VBW 10 kHz

[MsG 1 Data out of range; The value 0 was clipped to the minimum value of 1

Span 25.00 MHz|
Sweep 2.636 5 (1001 pts)

CF Step
2500000 MHz|
Man

Freq Offset
0O Hz|
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| Test Mode

|IEEE 802.11n (HT20)

Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -15.01 8 Pass
2437 -14.49 8 Pass
2462 -13.54 8 Pass

B ¥ooai Soecram Ansyee - et 5%
“E C

Ref Offset 11 dB
Ref 30.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

2412 MHz

#VBW 10 kHz

usa § Data out of range; The value 0 was clipped to the minimum value of 1 sTATUS.

0 750 GHz|
5.01 dBm|

‘Span 25.00 MHz|
Sweep 2.636 s (1001 pts)

Ref Offset 11 dB
Ref 30.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

juss| 1 Data out of range;The value 0 was clipped ta the minimum value of 1.

2437 MHz

#VBW 10 kHz

Span 25.00 MHz|
Sweep 2.636 s (1001 pts)

sTatus

2462 MHz

Weyaight Spectrum Anslyzer - Swept 54,
AL G

Ref Offset 11 dB
Ref 30.00 dBm

[Center 2,46200 GHz
fRes BW 3.0 kHz #VBW 10 kHz

MsG 1 Data out of range; The value 0 was clipped to the minimum value of 1

Auto

Span 25.00 MHz
Sweep 2.636 5 (1001 pts)

2.462000000 GHz

2.448500000 GHz|

2.474500000 GHz,

Project No.: 2407X001

Page 61 of 64

Report Version: ROO




eLAB

Report No.: eLAB-FCC-2-2407X001

APPENDIX G ANTENNA CONDUCTED SPURIOUS EMISSIONS

| TestMode [IEEE 802.11b

Low Bandedge-2412 MHz

i emght mcirum Anayee - Smest 52
AL .Y

Ref Offset 11 dB
Ref 30.00 dBm

[Start 2.32300 GHz
AR #VBW 300 kHz

Keroght Specirum Anahzer - Swept SA
e uept
AL

Ref Offset 11 dB
Ref 30.00 dBm

Stop 2.42300 GHz ‘Start 2.44800 GHz

Sweep 9.600 ms (1001 pts)

High Bandedge-2462 MHz |

#VBW 300 kHz

A HJul 09, 2024
Mkr4 2.490
27

Frequency

Stop 2.54800 GHz
Sweep 9.600 ms (1001 pts)|

= STATUS. =

sTaTUS

Cantar Frog|
1545000000 O]

SVBW 300 kHz

2412 MHz-10th Harmonics

Cantar Frog|
8200000000 G|

300000000 G|

StartFrex

Stop
45000900000 G

SVBW 300 kHz

Canter Froq)
a7 GHy

=

eoncoone
stanth

s eo0em00m0 6|

StopFreg
Py

csie)

req
Gt
G|

[aut

VB 300 kHz

Auto Tune|

Cantar Frog|
1545000000 O]

FVEW 200 kHZ

2437 MHz-10th Harmonics

m

Cantar Frog|
5

StartF
300000000 G|

ren|

Siop Frog
45000200000 GHx|

FVEW 200 kHZ

=
=

Canter Froq)

FVEW 300 kHz

2462 MHz-10th Harmonics

Gantor Frog|
4595000000 b

FVEW 200 kHZ

Gantor Frog|
000000000 x|

StartFreq

FVEW 200 kHZ

Center Frog|
750200000 b

P
B
Startre
150820000 Gh|

Stop Fraq
28500000000 GHx|

FVEW 300 kHz
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